made for garden

HECERT 52184




HECERT 52184

made for garden

Position Part number Nazev Name

1 521840101 Predni deska Front panel
Soucasti poz.22 s .

2 See pos. 22 Zavlacka (6x) Cotter pin (6x)

3 521840103 Ram Frame

4 521840104 Bocnice Side panel

5 521840105 Kolo Wheel

6 521840106 Zadni osa kol Rear wheel axle

7 P-14 Podlozka 14 Flat washer 14

8 M-14 Matice M14 Nut M14
Soucasti poz.22 .

9 See pos. 22 Podlozka 16 (6x) Flat washer 16 (6x)
Soucasti poz.22 . . .

10 See pos. 22 Zavlatka kola Wheel locking pin
Soucasti poz.22

11 See pos. 22 Sroub (2x) Bolt (2x)

12 521840112 Predni osa kol Front wheel axle

13 521840113 Tazny zavés Handle beam

14 521840114 Sroub M8x60 Bolt M8x60

15 P-08 PodloZka 8 Flat washer 8

16 SB-94 Matice M8 Nut M8

17 521840117 Madlo Handle
Soucasti poz.22 .

18 See pos. 22 Matice (2x) Nut (2x)
Soucasti poz.22 y

19 See pos. 22 PodloZka (2x) Flat washer (2x)

20 521840120 Zadni deska Rear panel

21 521840121 Plachta Canopy

22 521840122 Baleni — Spojovaci material Screw set




		2022-05-27T16:35:37+0300




